A
3 L L Report No.: BTL-FCCP-2-2206H051

[Test Mode  [UNII-2A_TX A Mode_Ant. 1

Frequenc Power Spectral Power Spectral Max. Limit
Channel (l\chHz) y Density Duty Factor |Density + Duty Factor (dBrﬁ/MHz) Result
(dBm/MHz) (dBm/MH2z)
52 5260 1.92 0.58 2.5 11.00 Complies
60 5300 1.58 0.58 2.16 11.00 Complies
64 5320 0.08 0.58 0.66 11.00 Complies
CH52 CH60 CH64
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Test Mode |UNII-2A_TX N(HT20) Mode_Ant. 1
Frequenc Power Spectral Power Spectral Max. Limit
Channel (I\(jIHz) y Density Duty Factor [Density + Duty Factor (dBr'r;/MHz) Result
(dBm/MH2z) (dBm/MH2z)
52 5260 0.87 0.45 1.32 11.00 Complies
60 5300 0.79 0.45 1.24 11.00 Complies
64 5320 -0.98 0.45 -0.53 11.00 Complies
CH52 CH60 CH64
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A
3 L L Report No.: BTL-FCCP-2-2206H051

[Test Mode  [UNII-2A_TX N(HT40) Mode_Ant. 1

Frequenc Power Spectral Power Spectral Max. Limit
Channel (l\chHz) y Density Duty Factor |Density + Duty Factor (dBrﬁ/MHz) Result
(dBm/MHz) (dBm/MH2z)
54 5270 -3.22 0.34 -2.88 11.00 Complies
62 5310 -6.03 0.34 -5.69 11.00 Complies
CH54 CH62
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Test Mode ‘UNII—ZA_TX AC(VHT80) Mode_Ant. 1
Frequenc Power Spectral Power Spectral Max. Limit
Channel (I\(}IHZ) Y Density Duty Factor |Density + Duty Factor (dBm./MHz) Result
(dBm/MHz) (dBm/MHz)
58 5290 -10.75 0.42 -10.33 11.00 Complies
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A
3 L L Report No.: BTL-FCCP-2-2206H051

Test Mode  [UNII-2C_TX A Mode_Ant. 1

Frequenc Power Spectral Power Spectral Max. Limit
Channel (l\chHz) y Density Duty Factor |Density + Duty Factor (dBrﬁ/MHz) Result
(dBm/MHz) (dBm/MH2z)
100 5500 4.64 0.58 5.22 11.00 Complies
116 5580 3.74 0.58 4.32 11.00 Complies
140 5700 1.03 0.58 1.61 11.00 Complies
CH100 CH116 CH140
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Test Mode |UNII-ZC_TX N(HT20) Mode_Ant. 1
Frequenc Power Spectral Power Spectral Max. Limit
Channel (I\(jIHz) y Density Duty Factor [Density + Duty Factor (dBr'r;/MHz) Result
(dBm/MH2z) (dBm/MH2z)
100 5500 0.87 0.45 1.32 11.00 Complies
116 5580 111 0.45 1.56 11.00 Complies
140 5700 1.43 0.45 1.88 11.00 Complies
CH100 CH116 CH140
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A
3 L L Report No.: BTL-FCCP-2-2206H051

[Test Mode  [UNII-2C_TX N(HT40) Mode_Ant. 1

Frequenc Power Spectral Power Spectral Max. Limit
Channel (l\chHz) y Density Duty Factor |Density + Duty Factor (dBrﬁ/MHz) Result
(dBm/MHz) (dBm/MH2z)
102 5510 -3.74 0.34 -3.4 11.00 Complies
110 5550 -2.02 0.34 -1.68 11.00 Complies
134 5670 -1.99 0.34 -1.65 11.00 Complies
CH102 CH110 CH134
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Test Mode |UNII-ZC_TX AC(VHT80) Mode_Ant. 1
Frequenc Power Spectral Power Spectral Max. Limit
Channel (I\(jIHz) y Density Duty Factor [Density + Duty Factor (dBr'r;/MHz) Result
(dBm/MH2z) (dBm/MH2z)
106 5530 -8.00 0.42 -7.58 11.00 Complies
122 5610 -7.46 0.42 -7.04 11.00 Complies
CH106 CH122
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Report No.: BTL-FCCP-2-2206H051

[Test Mode  [UNII-3_TX A Mode_Ant. 1
Power Spectral P el -
Channel RS Density Duty Factor DMLY < DU b6 L Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
149 5745 1.85 0.58 2.43 30.00 Complies
157 5785 2.34 0.58 2.92 30.00 Complies
165 5825 2.14 0.58 2.72 30.00 Complies
CH149 CH157 CH165
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Test Mode |UNII-3_TX N(HT20) Mode_Ant. 1
Power Spectral Powe_r Spectral -
Channel AT Density Duty Factor RERES < [P ek o Il Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
149 5745 -3.14 0.45 -2.69 30.00 Complies
157 5785 -3.05 0.45 -2.6 30.00 Complies
165 5825 -2.52 0.45 -2.07 30.00 Complies
CH149 CH157 CH165
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Report No.: BTL-FCCP-2-2206H051

End of Test Report

[Test Mode  [UNII-3_TX N(HT40) Mode_Ant. 1
Power Spectral P el -
Channel RS Density Duty Factor DMLY < DU b6 L Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 -5.12 0.34 -4.78 30.00 Complies
159 5795 -4.50 0.34 -4.16 30.00 Complies
CH151 CH159
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Test Mode ‘UNII—3_TX AC(VHT80) Mode_Ant. 1
Power Spectral PO Spectral -
Channel ARSI Density Duty Factor eI < DU e Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 -11.14 0.42 -10.72 30.00 Complies
CH155
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